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4 hame ragstereo vade rame of regislersd ade mark 27¢ contact address of the mare as required 8cc 1o Arice 115 §
~ Tianjin Goiden Bridge Welding Materials Group Co., Ltd.
1 Liujing Road,Development Area Dongli District, Tianjin City, 300300, P. R, China
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Tiafzjin Golden Bridge Welding Material Co., Ltd.
Tiatyin - CHINA

fpw e progug
Flux-Cored Wire for Semi-Automatic or Automatic Welding
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8 Systemtechnik
Zertitizlerungustelle 1Ur Schwelfzusitze
14774 Brandenburg-Kirchmoser

Zui&ﬂ@&m;gsmrtiﬁkat
_ ' - filr
- Schweilzusitze und SchweiBhilfsstoffe

Hersteller: Tianjin Golden Bridge Welding Materials Greup Co., Lid.

No. 1 Liujing Road, Dongli Development Area
Tiangn 300300 :
CHINA
Schweillzusaz: . SG-Fllldraleelektrode OBZulassungs Ne.: 4213304
Markenbereichnung:  JO.Y 3501 Gelungsdauer; 31032021
Notmberzelchnung: DINENISO 12632-A-T46 2 P M 1 HIO
: oo DIHERISO176)2ATA22PC L HS

étllungs&smkh auf’gf_gnd der nach VA 918 490 durchgeflhrten Eignungsprifung:

WerkstoHgruppe nach

. : pach O EN SO 14176 - M2 W3
CENISOfTR 15608 '; :

gasen nach DINEN SO 14178 - 1.
420 MPay

SchweiBiprozess nach 183 ENISO4063: 136
Schweiflpositionen nach DIN EN IS0 §947: PA. PB. PC. PO, PE, PE. PG

Stromait un&l?mng: w{#)
Ourchmesserbereich: : 1.0 1.6 mm
Bemerkungen/Schweiltbedingungen: 4
Kirchmdser, den 22.02.2018 ’m R
" (Dip.-ing. (FH) Leiter Zeetfizierung . ) ;
" Edauterungen 2u den migeltenden Werkstolten sind der VA 918 490, Anhang 3 2y entaehimen,




BAODING ZHIPENG IMPORT&EXPORT CO.,LID

ADD: ROOM 701 B BUILDING LONGXING BUSINESS CENTER, NO.77 LONGXING MIDDLE ROAD, BAODING HEBEL CHINA _

QUALITY CERTIFICATION OF WELDING ELECTRODE

; CERTIFICATE NO: Y-6
AWS E6013 WELDING ELECTRODE: 3.2mm x 350mm

PRODUCTS NAME TYPE BIAMETER | LOTNO | EXECUTIVE STANDARD | MANUFACTUREDATE
WELDING ELECTRODE AWS E6013 3.2mm x 350mm 18632 GB/T5117-1995 Nov. 2018
CHEMICAL COMPOSITION (%)

ELEMNTS | C Mn s s - P “
REQUIREMENT | <0.12 | 0.30-0.60 <0.35 <0.035 <0.040
ACTUALRESULT | 0.010 0.40 0.20 0.026 0.025

MECHANICAL PROFERTIES OF DEPOSITED METAL
ITEM TENSILE STRENGTH YIELD POINT ELONGATION IMPACT VALE _X—RAY
STANDARD =420 2330 =17 i 1l
ACTUAL RESULT | 450 j 350 19 - 11

=

This is to certify the E6013 Welding Electrode conforms to the above standard.




BAODING XULU IMPORT&EXPORT TRADING CO.,LTD

ADD: RM 308 WANHE APARTMENT LEKAI NORTH STREET, HANCUN TOWN, JINGXIU DISTRICT, BAODING, HEBEI, CHINA

T ——

QUALITY CERTIFICATE OF WELDING WIRE

AWS ER708-6 CO2 WELDING WIRE: 0.8mm X 5kg

CERTIFICATE NO: Y-6

PRODUCTS NAME | TYPE DIAMETER | LOTNO | EXECUTIVE STANDARD | MANUFACTURE DATE \
l WELDING WIRE AWS 0.8mm | 19603 GB/T8110-2008 March, 2019
| 4 ER70S-6
CHEMICAL COMPOSITION (%)

ELEMNTS |C Mn Si P S Cu Ni Cr Mo |V |
REQUIREMENT | 0,06-0.15 | 1.40-1.85 | 0.80-1.15 [ <0.025 | <0.035 | <0.50 | =0.15 <0.15 |<0.15 |<0.03
ACTUALRESULT | 0.08 1.50 0.92 0010 |0020 |030 [0.08 [009 |007 0.00941

MECHANICAL PROFERTIES OF DEPOSITED METAL
ITEM TENSILE STRENGTH | YIELD POINT | ELONGATION | IMPACT TEMPOC | IMPACT VALE | x-rAY
(%) )

STANDARD >500 2420 >22 -30 227 I

ACTUAL RESULT 530 430 25 <30 30 1

This is to certify the CO2 Welding Wire conforms to the above standard.
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BAODING ZHIPENG IMPORT & EXPORT CO., LTD.

ADD: ROOM 701 B BUILDING LONGXING BUSINESS CENTER.NO.77 LONGXING MIDDLE ROAD, BAODING HEBEL CIUNA

QUALITY CERTIFICATE OF WELDING WIRE

CERTIFICATE NO: Y-6
AWS ER705-6 CO2 WELDING WIRE: 1.2mm X 15kg

 PRODUCTS NAME | TYPE DIAMETER | LOTNO | EXECUTIVE STANDARD \ MANUFACTURE DATE \
WELDING WIRE AWS \ 1.2mm 18612 \ GB/T8110-2008 \ Nov. 2018 }
ER70S-6
CHEMICAL COMPOSITION (%)
ELEMNTS C Mn Si P S Cu \ Ni \ Cr \ Mo \ v

REQUIREMENT | 0.06:0.15 | 1.40-1.85 | 0.80-1.15 <0025 |<0.035 |<0.50 \5@,35 \50.15 \so.\s \50.03

ACTUALRESULT | 0.076 1.540 0.82 0011 | 0.008 \0.160 \0.10 \o.n \0.&3 \anj

MECHANICAL PROFERTIES OF DEPOSITED METAL

ITEM TENSILE STRENGTH | YIELD POINT [ ELONGATION | IMPACT TEMPOC | IMPACT VALE X-RAY
(%) (8)}
STANDARD >500 >420 >22 30 \ o \ i
28 -30 \ 33 \ I

\ ACTUAL RESULT 560 450
|

This is to certify the CO2 Welding Wire conforms to the above standard.
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BAODING XULU IMPORT&EXPORT TRADING CO.,LTD

ADD: RM 308 WANHE APARTMENT LEKAI NORTH STREET, HANCUN TOWN, JINGXIU DISTRICT, BAODING HEBEL, CHINA

QUALITY CERTIFICATION OF WELDING ELECTRODE

CERTIFICATE NO: Y-6
AWS E6013 WELDING ELECTRODE: 4.0mm x 400mm

PRODUCTS NAME TYPE DIAMETER LOT NO EXECUTIVE STANDARD | MANUFACTUREDATE

WELDING ELECTRODE | AWS E6013 4.0mm x 400mm 19603 GB/T5117-1995 March, 2019

CHEMICAL COMPOSITION (%)

ELEMNTS C Mn Si S P
REQUIREMENT | <0.12 0.30-0.60 =0.35 <0.035 <0.040
ACTUALRESULT | 0.015 0.50 0.30 0.030 0.030

MECHANICAL PROFERTIES OF DEPOSITED METAL

ITEM TENSILE STRENGTH YIELD POINT ELONGATION IMPACT VALE | X-RAY
STANDARD =420 >330 >17 ; m
ACTUAL RESULT | 500 400 20 : m

This is to certify the E6013 Welding Electrode conforms to the above standard.
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| i | i ;

CHEMICAL COMPOSITION (%)

ELEMNTS C Mn Si S P
'REQUIREMENT | <0.12 0.30-0.60 <0.35 <0.035 <0.040
ACTUALRESULT | 0.015 1 0.50 0.30 0.030 0.030

MECHANICAL PROFERTIES OF DEPOSITED METAL

1 1TEM TENSILE STRENGTH YIELD POINT ELONGATION IMPACT VALE | X-RAY
STANDARD =420 >130 =17 : M

ACTUAL RESULT | 500 400 20 - I

L

This is to certify the E6013 Welding Electrode conforms to the above standard.
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BAODING XULU IMPORT&EXPORT TRADING CO.,LTD

ADD: RM 308 WANHE APARTMENT LEKA! NORTH STREET, HANCUN TOWN, JINGXIU DISTRICT, BAODING, HEBEI, CHINA

QUALITY CERTIFICATE OF WELDING WIRE
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TIANJIN GOLDEN BRIDGE WELDING MATERIALS oxccz €o. , LTD.
% R G eHEBENERARMARES

\vﬁ&/ MILL CERTIFICATE

2= H R OB L By NO. 890000306023

& 3 _
ﬁ »&. : . GB/T 19001-2016/ IS0 g001:2015
Commodity Trade Model B Model AWS Model ; 150 Model s Size Bateh No.
i % M [E PRI 5 b AR 1S0M Y ; A B A
7 7 R
BRI xmm& E4313 E6013 10 2560-A-E 35 0 R 12 3.5 22051641
Exccute Standard $RATHRAE . GB/T 5117-2012%A¥S A5. 1 X150 2560
Chemical .,cavoiﬁon of Deposited Metal Mechanical Properties of Deposited Metal : ] (Mhers
o s Bk .,u“ R 4 (%) : oy & B 1 ¥ M . = I fib
[ tems I_! mopﬁmmjms_ Test Result - Jtems it Requirement | Test Result {tems Requirement Test Result
JiH Sl iz Rk K SidE ~ IiH FriE gk S
n 0. 073 i Tensile Strength :
- e M 430—560 195 Fillet ! & «}%x
iy Q. D:m ‘w‘:'.m;{ i _m_"_mz‘..‘s._arv i : |
i 0:30 _ ﬁ.g_m Strength . iy sdiographic Inspection : :
2 s s >330 | 395 wwﬂWﬂrmmawa_mg\@,rﬂﬂ_ 1 % 4
Si 0. 19 i RSB EERCL (MPa) sl 2
P =0. 040 0.022 Percentage Elongation alter
Cr <0. 20 - 0.038 . Fracture =02 |- 280 : ; PRSI
Mo <0.30 . 0. 008 i A (W) i S 5
Mo 0. 30 0. 005 V-notch Impact Impact Temp. 0 . 0
v <0.08 0. 008 Test AR (C) . :
v Oshd; | Absorbed Ene . oo i
i B by e e >47 | G4, 65 66 el A
AL g ERvz () . s i G b
T TERERY CERTIFY THAT TIIS REPORT IS CORRECT AND THAT ALL TE ﬁ, %ﬁﬁ TNNSQMPLTANCE
Approved by ; 5 ; ; ¥1TH THE SPECIFICATION DESCRIBED HEREIN. THE MANUFACTURING PR 1R N
R CCS+ LR+ BV, ABS. DNVGL. NK. BK1 ACCORDANCE WITH THE CERTIFTCATION CONDIT TON.WE ARE RESPONSL) TIE QUALY &._p ;
#= Al PRODUCTS. Bg
R ; s = BAEWILAR S PR LML TR 7Y Gl HU TR R T e G Y A7)
Remarks hoai jed with CCS {Rules for Materials and Welding} ¥ 3 CCt %Mmh.w wwﬁ_m&hmmﬁmg = L e : *
v CRbE] S ERTED 2 %.m % i W«;\mﬂ qu QUA MENT
QUD: 80912841 i e 1 022406 HOTH
Add: No.1l, Liuling Road, Dongli Development Area, TianJin, CHINA Tel: (86)-(022)-58296666 Fax: (86)-(022)=2

Hoht: s E RS REEFTR XA SRS Post Code: 300300 WobSite: WWW. TJGoldenBridge. com i-Mail: Market@TJGoldenBridge. com



TIANJIN GOLDEN BRIDGE WELDING MATERIALS GROUP CO., LTD.

© M eHEEMERK 4 B R 2L F
\7“&/ MILL CERTIFICATE
e = S >
: Pe o5 R OB E BB NO. 890000306033
EHR T . A .
: GB/T 19001-2016/150 9001:2013
Commodity Trade Model GB Model AWS Model 1S0 Model Size Batch No.
& & e g izl S XS 1S08S W wz.. 2
amﬂ“ﬁﬁ MWMMNNV d E4313 EGO13 _.mo.wmmol.mlm. 35 0R 12 4.0 22051651
) Execute Standard IATHRAE GB/T 5117-2012J2A¥S AS. 1 %150 2560
Chemical Composition of camam?ma Metal Mechanical Properties of amvoﬂama Metal Others
BRAERBLZERS G mE AR ¥ R . I b
Items - Requirement Test Result Items Requirement | Test Result Items Requirement | Test Result
mH FRAESER SElE e . Ak SERE e FRAEEEK SEi{E
. <0.20 0. 089 Tensile Strength . R
: 430—560 505 Fillet R4k i RER s
5 <0.035 0.013 O3B AERs (/o) Y . m 1 _
Mn =1.20 0.40 Yield Strength Radiographic Inspection : ;
=330 405 L 1% 1 2
5i <1.00 0.18 & B 38 Rel (MPa) - REEATERIRD g &
P =0. 040 0.023 Percentage Elongation after 2 o
s <0. 20 0. 041 : Fracture =22 29.0 A SNAT S
Ni <0.30 0.008 A (B
Mo <0.30 0. 005 V-notch Impact Hawaoﬁ Temp. 0 0
¥ 0. 08 0.008 Test RIGBE(CC)
VRGO P A d Ene
HhrOrhe dmﬂﬂwmw fifhed >a7 |75, T6. 77
R % e RERV2 (])
: _\\nHMMMm”;:wuf/
i k. E TIEREEY CERTIFY THAT THIS REPORT 1S CORRECT AND THAT ALL TEST fESE swmfﬂiﬁﬁ%x
Approve ¥ a7 - WITH THE SPECIFICATION DESCRIBED HEREIN. THE VANUEACTURING PROC R PRODUCT
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Remarks Complied with CCS {Rules for Materials and Welding) #A.BCCS %MMM%SWW..@”M. RE TR EERRTRER. 0 SRHIERE" .,.,AIJ * _
= e
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e

Development Area, Tianl}in, CHINA
Post Code: 300300

Add: No.l, LiuJing Road, Dongli
Hodt: ERETR TRIT R ANEHLS

Tel: (86)-(022)-58296666

* fehSite: WWW.TJGoldenBridge. com

Fax: (86)-(022)-24992135
E-Mail: Market@TJGol denBridge. com



TIANJIN GOLDEN BRIDGE WELDING MATERIALS GROUP CO., LTD.
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GB/T 19001-2016/1S0 9001:2015
Commodity | Trade Model GB Model AWS Model ISO Model Size Batch No.
&n_ % Bg TS s : ISORE S ST i
BAEE mwam E4313 - | E6013 IS0 2560-A-E 35 0 R 12 | 3.2 | 22021610
L i Fxecute Standard HATHFAE . ; GB/T 5117-2012%AWS A5. 1RISO 2560
Chemical Composition of Deposited zmﬂmw . Mechanical Properties of Deposited Metal Others
pe b 4 Bt ¥ R A g L Al AN A1 K
Items Requirement | Test Result . Ttems . : Requirement | Test Result| Ttems .| Requirement Test Result
TiH. | FRAEZER SoEE .- TR . FrrEsEsk SEAE i e i il FRAESE K Sl
4 C=0.2 A 2t Tensile Strength _ 1l
i Sl 000 it SO 430—560 500 [Fillev faffst ol - | Toas
s - <0.035 0.014 . HAr SRR (N/mn®) : &
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g =330 400 4 R AR 1k 148
Si <1.00 0.21 JE FR3RFERCL (MPa) s Ry
P 0. 040 0.023 - Percentage Elongation after | E
Cr =0. 20 0.028 Fracture =22 28.5 . L
Ni <0.30 |  0.006 L 0 . . Ao T
Mo =0.30 0. 005 V-notch Impact| = Impact Temp. 0 0
v <0.08 0.007 Test RSB (T) .
CH,“..(D; - 3 2
Reinim | e i 241 | 69,70, 71 :
A e EKve (J) g
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